Mississippi State Biodiesel Production Project

Rafael Hernandez (Project Director), Todd French, Sandun Fernando, Tingyu Li,
Dwaine Braasch, Juan Silva, and Brian Baldwin

DOE Award Number: DE-FG36-04G014251

Dave C. Swalm School of Chemical Engineering
Mississippi State University
Mississippi State, Mississippi



Acknowledgement: This material is based upon work supported by the Department of
Energy under Award Number DE-FG36-04GO14251.

Disclaimer: This report was prepared as an account of work sponsored by an agency of
the United States Government. Neither the United States Government nor any agency
thereof, nor any of their employees, makes any warranty, express or implied, or assumes
any legal liability or responsibility for the accuracy, completeness, or usefulness of any
[...]
overlooked as poor sources during the early 2000’s (such as palm oil) have seen
tremendous market growth spurred by the US biodiesel industry. Many regions of the
US, like the Deep South, will have much more production capacity than the total volume
of acceptable lipids produced within that region. The lack of viable lipid feedstocks
(economically and technically) will very likely stifle the realization of biodiesel as a
significant fuels displacement option for the US. With the US burning approximately 60
Bgal of petrol diesel each year, clearly, either significant volumes of new lipid feedstocks
must be found or the US biodiesel industry will stagnate.

New Feedstocks
The foremost issue with current feedstocks is limited availability in the face of

increasing demand. A common theme is the use of food crops to produce fuel, a non-

19



sustainable long-term model. Large amounts of corn grown in the heartland are turned
into ethanol, and most surplus soybean oil is converted to biodiesel [1]. Replacement
feedstocks are therefore needed that will not place unreasonable demands on the nation’s
foodstuffs. New technologies are currently being developed to augment the feedstocks
used today. Processes such as fermentation of cellulosic sugars for ethanol production
are expanding the pool of available feedstocks to materials which were previously
ignored by industry.

For diesel replacement, new plant oil sources are constantly evaluated on their
properties as a transesterified product. These range from trees, such as the Chinese
tallow tree, to plants such as Castor.

Microbial sources have also caught the attention of several researchers as a new
feedstock. Work on farming algae for lipids was started during the oil crunch of the 70’s,
but declined after the drop in crude oil prices. While interest has recently picked up in
using harvested lipids as biodiesel feedstock, problems still exist regarding the cost of
raising the algae since they must be grown for harvest [2].

One of the most novel and promising feedstocks, however, involves the use of
readily available microorganisms as a lipid source. Municipal wastewater treatment
facilities (MWWTF) in the USA produce &.2 % 10° tong (dry basis) of microbial sludge
annually [3]. This sludge is composed of a variety of organisms which consume organic
matter in wastewater. The content of phospholipids in these cells have been estimated at
24% to 25% of dry mass [4,5]. Since phospholipids can be transesterified they could
serve as a ready source of biodiesel. The sludge produced is currently viewed as a waste

product and disposed of through landfills, land application on farms, or incineration.

20



Since the sludge is produced through an established, necessary process, there is no extra
cost associated with raising the microorganisms.

Wastewater Treatment Plants

Since the process under development involves the use of sludges produced at wastewater
treatment plants (aka. sewage treatment plants) a brief overview of these plants is
presented. Wastewaters whether produced from municipal or industrial sources typically
require some form of treatment prior to discharge into environmental receptors.
Wastewater treatment systems may be classified as either aerobic or anaerobic systems.
Aerobic systems utilize microorganisms that produce much larger quantities of biomass
during treatment than the anaerobic systems (approximately 30 times more for the same
amount of waste carbon added to the treatment plant). Hence, from a pure tonnage
produced standpoint, aerobic systems should provide more biomass and hence lipids than
would the anaerobic systems. This is true unless archea (the key organisms within
anaerobic systems) produce more lipids, or possibly, better lipid profiles than would the
aerobic organisms — albeit, this is doubtful, thus indicating that aerobic systems are likely
the better treatment plants to focus on at this time.

Aerobic treatment plants are actually a category of many designs that all utilize
aerobic microorganisms as the biocatalyst that degrades the carbon within the wastewater
influent. A technique commonly used for classifying aerobic treatment plants is based on
the physical state of the microorganisms — whether they are suspended (or highly motile)
or attached onto a support media. Among the suspended systems activated sludge is by
far the most commonly used design within the US. Others include oxidation ditches,

sequential batch reactors (SBRs), and lagoons. Attached growth systems commonly used

21



in the US are trickling filters, rotating contactors, and packed reactors. In any treatment
system in which the carbon within the influent or “food” enters the system, the result is
respiration (production of energy used for cell maintenance) and reproduction (growth of
the total biomass due to more cells being produced). Within any of these systems, the
primary microorganisms found within the reactors are bacterial species. Additionally,
bacteria-grazers are also found, such as rotifiers, ciliates, etc. However, still the vast
majority of the active biomass within the systems is bacteria and as such the discussion
herein will use biomass interchangeably with bacteria (do note that in the case of lagoons,
algae can be a primary biomass component as well — discussed later).

Most of the aerobic systems result in the production of vast quantities of biomass
as waste carbon is added into the system. However, these systems often operate
hydraulically such that the bacteria are reproducing faster than they die-off or are
consumed by grazers — often called indigenous decay. Thus, the systems can reproduce
to a point where biomass must be “wasted” or removed to maintain a consistent
population of bacteria. This wasted sludge is often referred to as “waste sludge” or
“secondary sludge”. In essence, waste sludge is produced to keep the system or
bioreactor at a microorganism population steady-state condition.

Wastewater Types

There are a wide variety of wastewaters produced. The three most common are
municipal, industrial, and agricultural. Municipal wastewater is generated as input into a
municipality’s sewage collection system. Often miles of pipeline are used to collect this
wastewater. Most of this pipeline system is gravity flow, but some components are

pressurized to overcome negative hydraulic gradients and/or accelerate transport of

22



wastewater to the treatment plant. Typically the average amount of wastewater volume
produced within the US falls within the 100 to 200 gallons per day per person (per capita
input basis). The biochemical oxidation demand (BOD) of these waters often found in
the 200 to 600 mg/1 range with a BOD to chemical oxidation demand (COD) in the 0.6 to
0.9 range (thus, indicating a highly biodegradable material). The bulk of the organics
making up the carbon causing the BOD or COD is primarily human fecal matter, kitchen
wastes, and rinse-waters (aka. grey waters) from washing. Grease and oils are common
components of this carbon — often found in the 100 mg/l range as measured using
separations-based, gravimetric methods. Hence, influents can input quantities of
significant lipids into wastewater plants.

While per capita inputs are most often the most significant input into municipal
wastewaters, industrial inputs can also be significant. Both the hydraulic and chemical
composition of these wastewater influents can vary quite dramatically depending on the
industrial activity on-going within the industry generating the input stream. However,
with food processing and petroleum-based industrial inputs, the introduction of lipids
and/or recoverable hydrocarbons can be significant. One interesting aspect of the
petroleum-based hydrocarbons would be the impact of these chemicals on subsequent
lipid extraction activities. Initially, there does not appear to be concern, but it is worthy
of further consideration.

Wastewater Treatment Plant Hydraulic Capacities

The flow rate of influent (incoming water requiring treatment) into wastewater
treatment plants can vary dramatically depending on the population of the municipality,

production capacity of the factory, or the population of animals serviced at the farm.

23



From a municipality standpoint, small plants fall in the less than 5 Mgal/day or MGD;
medium tend to be less than 100 MGD; and large systems can be as large as 500 MGD.
Most industries will have an influent flow rate less than 5 MGD with many being less
than 1 MGD. Confined animal feeding operations or CAFOs typically utilize intermittent
flows with equalized flow rates ranging in the less than 5 MGD range.

Overview of the Activated Sludge Process

Once wastewater influents are collected and transferred to the wastewater plant,
the influents enter the “Headworks” of the plant. Here the influent may be divided up
into within redundant plant process lines and/or passed through an equalization stage.
Equalization basins or holding tanks are used to provide increased hydraulic handling
during storm events and/or with smaller plants provide a more consistent flow through
the plant.

The first actual active processing step into the plant is “Screening”. Within this
process large objects are physically removed via passage of the influent through a bar
screen or grate. These captured items are usually disposed of within a landfill without
any further treatment. The lipid or petroleum content of these solids is not reported to be
very high.

The next processing step is “Degritting” which is a processing step which remove
inert solids, such as sand, gravel, and other heavy residuals (typically none of these have
a high organic composition). The collected solids or grit typically do not go further
treatment and are then disposed within a landfill. Grit will likely not have appreciable
lipid or oil content to warrant any consideration as a potential feedstock source for

biofuels production.

24



After degritting, the liquid influent enters the “Primary Treatment” stage. During
primary clarification settling is used to remove the organic solids from the liquid influent
— typically separated as insoluble BOD and soluble BOD. Separation is accomplished via
the use of clarifiers (both round and rectangular are used). The clarifiers are often
equipped with “slimmer” which collects floating materials off the surface of the clarifier
volume. The primary components of the skim or scum are non-aqueous floating
hydrocarbons (such as fats, oils, and grease [aka. FOG]), small floating inert materials,
and light foam. The insoluble BOD or primary solids are then sent to the plant’s sludge
digestion facility. Note that not all plants use primary treatment — many smaller
operations are starting to by-pass this option (however, by-passing primary treatment is
still not a popular choice among plant designers). The Starkville, MS plant is an example
of a facility that skips primary treatment.

After primary treatment, the influent, containing at this point water and soluble
BOD, undergoes “Secondary Treatment”. Within secondary treatment, the influent
enters the aeration chambers or tanks. Within the aeration tank, aerobic microorganisms
degrade the soluble BOD resulting in the conversion of the BOD into either new
microorganisms (catabolism) or conversion into cell maintenance energy (anabolism).
The microorganism population within the aeration tank is so large (typically ranging from
2,000 to 5,000 mg/l) that this “living” biomass is often called “Activated Sludge” —
hence, the name of the process. From the aeration tank, the water containing the
activated sludge (often referred to as “Mixed Liquor”) enters the “Secondary

Clarification” stage. Here the thickened mixed liquor is recirculated back to the head of

25



the aeration tank. The pipes used to accomplish this transfer are called the sludge return
lines.

Since the aeration tank is operated at steady-state conditions in terms of biomass
concentrations within the tank, then the amount of new cells produced is “wasted”
periodically (often daily). The activated sludge wasted is referred to as “Waste Sludge”.
At this point in treatment, the waste sludge is almost completely composed of active
bacteria and a small portion of inert solids and not raw sewage. Wasting is done by
redirecting a portion of the sludge return to the waste sludge line often to a sludge
thickener which concentrates the sludge to a solids concentration of about 3% (w/w).
After thickening, the sludge is transferred to the digestion stage where either aerobic or
anaerobic microorganisms degrade the sludge (achieve about 60% degradation). After
digestion, the residuals are dewatered to about 25% solids then are disposed off.

System Management

The MSU Process will be dependent on the ability to access the sludges generated
at wastewater treatment plants. It is critical that some understanding of how these
systems are managed be gained prior to attempting to approach these facilities requesting
access to their sludges. The management strategies used for each of the three-wastewater

treatment plants are briefly detailed below:

Municipal Treatment Plants — Cities and towns tend to utilize a separate wastewater
division or department within their governments. Often the head of this unit is an
engineer with actual plant operations performed by highly trained operators. Over the
past 20 years, some municipalities have contracted operations via a private contractor

(referred to as “privatization”). However, it is expected that any agreements with a

26



municipality will have to be approved by the major and/or council after a positive
approval from the wastewater engineer. It is interesting to note that among the several
challenges facing cities today with regard to wastewater treatment that sludges disposal
and conversion of the sludges to Class A is among the most pressing. The MSU Process
may actually greatly assist the city with these issues — yet, it is expected that getting
approval from a municipality will be fairly more difficult than with the other two sources
(industrial and agricultural) due to the bureaucracies associated with municipalities.

Industrial Treatment Plants — These facilities are usually run by their environmental

departments. Often an engineer(s) oversees highly trained operators. However, any
contact or decisions made will likely have to be done via corporate headquarters;
however, negotiations should be easier than with a municipality. Liability associated
with releasing their waste and any danger that this waste could later cause either personal
or environmental damage will likely be a key issue.

Agricultural Treatment Plants — With these facilities there is not the layers of

administrative levels that must be addressed. Typically, a farmer is the owner, operator,
and manager of the facility. Therefore, negotiations involve only one person with that
person used to dealing with commodities generated on-site. Unfortunately, unless
treatment systems other than lagoons are used, the amount of bacterial-based sludge
generated will be minor.
Lipid Origins in Wastewater Treatment Facilities

It has always been known that municipal, and even some industrial wastewater
contains lipids. A cursory glance at wastewater entering a plant allows one to see oil and

grease floating on top of the influent wastewater. This is due to the influent water

27



bringing free lipids into the plant in the form of vegetable or animal wastes. An often
overlooked source of lipids, however, is the microorganisms which inhabit the treatment
plant. Like all animal cells, the microbes in a MWWTF are surrounded by a cell wall
composed of lipids. Some of these cells also store energy in the form of lipids. Although
some information was known about modeling of MWWTFs, the demand for a more
complete operational picture called for increased model complexity. For example, it was
found that long-chain fatty acids produce various toxic effects during anaerobic digestion